
01/05/2023 – 9F – 1 

January 5, 2023 
 
 
TO:  LOCSD Board of Directors 
 
FROM: Ron Munds, General Manager    
 
SUBJECT: Agenda Item 9F – 01/05/2023 Board Meeting   
  Award contract to MNS Engineers for Design Services for the 

Program C Well Equipping Project 
 
DESCRIPTION 
 
At the November 3, 2022 Board meeting, the Board approved the release of a 
Request for Proposal (RFP) for the design services for the well equipping phase 
of the Program C Well Project (Project). This report is recommending the award 
of the contract to perform these services to the most responsive proposer, MNS 
Engineers. 
 
SUMMARY OF STAFF RECOMMENDATION 
 
This item will be approved along with the Consent Calendar unless it is pulled by 
[...]
Engineer. Under a design-build procurement, this project 
designed a new 32-million-gallons-per-day (MGD) 
domestic water pump station (expandable to ultimately 
50 MGD) and replacement of the existing Del Mar 
Heights pressure reducing station (PRS), associated site 
piping, and connection work. Design features included a 
3,300-square-foot architecturally treated pump building 
on the one-acre site, with dedicated pump, motor control 
center, and generator rooms; installation of six 250-
horsepower (hp) vertical turbine pumps; Del Mar Heights 
PRS (located in a below-ground concrete vault); pump 
station surge relief, flow measuring, and emergency back 
feed system (located in below ground concrete vault); 
yard piping associated with pumping, pressure reducing, 
and emergency backflow elements; 8-foot-tall concrete 
masonry retaining wall; all electrical facilities; and 
instrumentation and control systems.  

Eucalyptus Water Pump Station, Eastern Municipal 
Water District, Moreno Valley, CA. Project Engineer. Nick 
assisted with task synchronization, scheduling, and 
coordination between the District and members of the firm’s 
technical support team. He also assisted with pre-design, 
design, and construction management of the new 4,500 
gallons-per-minute (gpm) booster station. The new station 
improved the District’s ability to meet demand and pressure 
needs for customers in the eastern segment of the Kalmia 
pressure zone of the Moreno Valley service area.  

Letterman Booster Station, Eastern Municipal Water 
District, Moreno Valley, CA. Project Engineer. This 
project designed a new water booster station and 2,600 
feet of 24-inch-diameter transmission pipeline. The new 
station housed four vertical turbine, constant speed 

pumps—with each pump having a design point of 1,700 
gallons per minute (gpm). Additional design features 
included electrical instrumentation and controls and a 
full-capacity emergency power generator. Nick led the 
design effort for the booster station and pipeline, the site 
layout, and permitting efforts.  

Scripps Ranch Pump Station Design-Build, City of 
San Diego, CA. Project Engineer. As part of a design-
build team, Nick assisted with the preparation and 
management of key project tasks and subconsultants for 
the design and construction of a new 17.2-million-
gallons-per-day (MGD) water booster station. It included 
six pumps, five duty pumps (three 2.7 MGD pumps, two 
4.55 MGD pumps) and one standby unit (4.55 MGD). 
Suction to the pump station will be done with a new 36-
inch manifold to connect existing 66- and 84-inch 
pipelines.  

Sunnyhills Court Water Main Assessment and 
Rehabilitation, City of Milpitas, CA. Project Manager. 
This project developed a condition assessment of the 
existing 500-foot watermain and associated 
appurtenances within Sunnyhills Court to identify repair 
and replacement needs. The condition assessment 
considered the need for adding cathodic protection to 
existing facilities. An initial technical memorandum 
documenting the condition assessment determined the 
scope and scale of improvements to enhance long-term 
reliability of the potable water distribution system in the 
study area.  

Drop 2 Reservoir Inlet Canal/Pipeline Alignment 
Study, US Bureau of Reclamation, Lower Colorado 
River Region, CA. Project Engineer. This project 
involved optimizing the design and operation of a new 
8,000-acre-foot storage reservoir, which was proposed 
for improving operational flexibility on the Lower 
Colorado River. Study objectives involved evaluating 
alternative alignments and recommended a preferred 
alignment.  

Mid-City Pipeline Phase II, 2008-2013 As-Needed 
Engineering Consulting Services, City of San Diego, 
Metropolitan Wastewater Department, CA. Project 
Engineer. This project involved preliminary engineering 
investigations and developing 10 percent design 
documents for a 66-inch water transmission pipeline. The 
new pipeline design began at the Alvarado Water 
Treatment Plant clear well effluent piping and extended 
approximately 7,500 linear feet crossing trenchlessly 
underneath an interstate freeway and rail lines.  

Nick Boswell, PE, QSD  |  RESUME PG 2



A-8APPENDIX A. RESUMES

  Jordyn Doyle, PE        |        RESUME PG     1 

RESUMES  

Jordyn Doyle, PE 
Project Engineer

 

 

Firm 
 MNS Engineers, Inc. 

Areas of Expertise 
 Water and wastewater engineering design 
 AutoCAD 
 Civil 3D 
 ArcMap GIS 
 AES 
 Interpreting plan sets 
 Hand calculations 
 Public works design 

Years of Experience 
 4  

Certification 
 Professional Civil Engineer, CA 

Education 
 MS, Engineering Science, University of the Pacific, CA 
 BS, Civil Engineering, University of the Pacific, CA 

Ms. Doyle is an experienced Civil Design Engineer with 
over four years of demonstrated project success. Jordyn 
is recognized for being a driven producer with a myriad of 
technical skills focused on the development of various 
design projects in public works construction. She also 
has a strong educational background with a master’s 
degree in water and wastewater engineering design and 
treatment. Her experience includes: 

Street, Water, and Sewer Improvements, City of 
Fullerton, CA. Design Engineer. The project developed 
street designs to City standard and best practices. The 
design work included portions of the sewer to be 
replaced. 

Modjeska Park Underground Stormwater Detention 
System, City of Anaheim, CA. Design Engineer. This 
project designed the diversion system and grading for the 
installation of the detention system. 

Curb Ramp Program, City of Long Beach, CA. Design 
Engineer. This project designed curb return and mid-
block curb ramps. 

Anaheim Sewer Capital Improvement Program (CIP), 
Cannon, CA. Design Engineer. This project upgraded 
deficient sewer lines with diversion pipes and upsizing 
existing pipes. 

Newport Beach Concrete Streets, City of Newport, 
CA. Design Engineer. Designed street, curb, gutter, 
sidewalk, and storm drain facilities. 

Water Master Plan, City of Modesto, CA. Assistant 
Engineer. This project designed the diversion system and 
grading for the installation of the detention system. 
Responsibilities included consolidating data from water 
system into figures in Microsoft Excel for water master 
plans and utilized GIS to model and gather data about 
the system for metering projects and modeling practice.  

Public Works GIS Database, City of Modesto, CA. 
Engineering Intern. This project supported City Engineers 
with various projects. Tasks included data collection, 
correspondence with consultants, invoicing, and meeting 
preparation. Responsibilities included preparing a GIS 
database for consolidating as-built and record drawings; 
creating maps in GIS to provide visuals for projects; and 
developing and cataloging all the City’s scanned as-built 
and record drawings into a GIS database based on 
location of the plans. 



A-9APPENDIX A. RESUMES

  Jeff Mitchum        |        RESUME PG     1 

RESUMES  

Jeff Mitchum 
Senior Electrical Inspector

  

 

 

Firm 
 MNS Engineers, Inc. 

Areas of Expertise 
 NEC knowledge 
 Standard industrial installation practices 
 Underground duct banks\ 
 Schematics, wiring diagrams, standard details, one-line 

diagrams, and P&ID 
 Lightning protection 
 Low-medium voltage power distribution 
 Overcurrent protection 
 Material takeoffs 
 Estimating 
 Electrical testing and trouble shooting 

Years of Experience 
 36  

Education 
 MA, Biblical Studies, Dallas Theology Seminary, 

Dallas, TX 
 BA, Psychology, California State University, East Bay 

 

 

Mr. Mitchum, a highly skilled Certified Electrician and 
Senior Lead Electrical Inspector, has over 36 years of 
experience in high profile water and wastewater 
treatment construction projects throughout California. Jeff 
brings extensive knowledge and interpretation of 
electrical codes, standard industrial installation practices, 
material takeoffs, estimating, testing, and trouble 
shooting. He is experienced in all aspects of a project 
from design, interpretation of plans and specifications, 
resolving conflicts between the two and implementing 
them to ensure everything is per National Electrical Code 
(NEC). Jeff provides inspections utilizing the following 
standards: NEC NFPA-70, IEEE, NEMA, IEC, NEMA, 
NFPA-70E, NFPA 101, TITLE 24 – (Parts 3 and 6), and 
OSHA. A few vendors he has worked with include 
Crouse-Hinds, Appleton/Pentair, Unistrut, B-Line, 
Eaton/Cutler Hammer, Basler, Schweitzer, Siemens, 
Rockwell/Allen-Bradley, Square-D, GE, ABB, and 
Burndy. His expertise includes underground duct banks, 
schematics, wiring diagrams, standard details, one-line 
diagrams, Piping and Instrumentation Diagrams (P&IDs), 
lightning protection, low-medium voltage power 
distribution, overcurrent protection and area 
classifications per Article 500 Class I Divisions 1 and 2 
hazardous vapor environments. His experience includes: 

Primary Sedimentation Tank Rehabilitation and 
Electrical Upgrade, City of Palo Alto, CA. Senior 
Electrical Inspector. As part of The City of San Jose’s 
$13M upgrade program, MNS was selected to provide 
construction management services for the primary 
sedimentation tank rehabilitation and equipment room 
electrical upgrade project for the Palo Alto Regional 
Water Quality Control Plant. Built in 1972, the plant is 
aged and requires rehabilitation of four concrete primary 
sedimentation tanks and their ancillary systems. The 
project includes but is not limited to concrete repairs to 
tank floors, walls, and covers; protective coating to tank 
walls, ceilings, and covers; electrical upgrades; flow 
diversion gate replacement; and motor control center 
replacement and relocation. Various construction 
elements include demolition, fire protective systems, 
scum line rehabilitations, civil site work, shutdown 
coordination, bypass operations, and coordination with 
other ongoing projects. 

Wastewater Treatment Plant (WWTP) Redundancy 
Project, South San Luis Obispo County Sanitation 
District (SSLOCSD), CA. Senior Electrical Inspector. 
MNS is providing complete third-party construction 
management services from the pre-construction phase 



A-10APPENDIX A. RESUMES

  Jeff Mitchum        |        RESUME PG     2 

RESUMES  

through post-construction activities over a 30-month 
project duration. The SSLOCSD owns and operates a 
WWTP for processing wastewater from 9 miles of sewer 
lines. The WWTP has a peak dry weather flow of 5 
million gallons per day (MGD) capacity, with current flows 
ranging from 2 to 3 MGD, and is National Pollutant 
Discharge Elimination System (NPDES) permitted. The 
existing treatment plant cannot meet effluent limits at the 
permitted design flow if the fixed film reactors (FFR) or 
the secondary clarifier is out of service and there are no 
redundant units for either process. The existing plant 
uses mechanical screens, primary clarifiers, FFR, one 
secondary clarifier, and chlorination to provide secondary 
treatment with disinfection to treat wastewater. The goal 
of project is to allow major process units to be removed 
from service for maintenance or repairs without risking 
violation of effluent permit limits. Major components of 
the construction will include the following:  
• Two activated sludge (AS) aeration basins  
• One new secondary clarifier  
• FFR effluent and primary effluent pump station  
• Waste activated sludge (WAS) thickener with 

modifications to existing dewatering platform  
• Blower, electrical, and motor control center (MCC) 

building  
• Yard piping  
• Site improvements  
• Instrumentation and controls  
• Electrical systems  
• Flood proofing critical plant systems  
• Rehabilitation of existing secondary clarifier  
• New generator to provide backup power for new 

facilities 

On-Call Construction Management Services, City of 
Fremont, CA. Senior Electrical Inspector. MNS is 
providing as-needed construction inspection services for 
multiple long-term encroachment permit and tract 
projects. Tasks include complete inspection to ensure 
work is performed in accordance with approved plans, 
City Standard Details, and Specifications, and any other 
contract documents; serving as a liaison between the 
contractor and the City; maintaining daily reports for each 
project, documenting site conditions, summary of work 
performed, major incidents, and subsequent corrections 
submission of daily diaries to the City on a weekly basis; 
providing assistance with coordination of any required 
utility work; ensuring the contractor’s traffic control is 
performed in accordance to the project’s approved traffic 
control plan and the CA MUTCD; collecting material 
certifications prior to allowing materials to be 
incorporated into the project; coordinating material 
testing during construction to confirm materials used and 
workmanship meets project requirements; providing 

inspection to ensure Stormwater Pollution Prevention 
Plan (SWPPP) and Best Management Practices (BMPs) 
are implemented correctly; assisting with Requests for 
Information (RFIs) in obtaining relevant details and 
information to aid in the resolution of any plan or 
specification discrepancies; delivering Notices of Non-
Compliance whenever work is deemed unsatisfactory, 
faulty, or defective, or does not conform to the plans and 
specifications, and documenting corrective action of non-
compliant work; inspecting the project site daily for 
potential safety issues and notifying the contractor and 
City in writing if any are identified; taking pre-, post-, and 
during construction photos and maintaining such photos 
to document construction history; and assisting in project 
closeout and developing a deficiency list (punch list), 
notifying the contractor, and re-inspection. 

Dublin San Ramon Services District Project 
Experience. Electrical Superintendent. Mr. Mitchum 
served as electrical superintendent on a multitude of 
projects for the District. A sampling of these projects 
include:  
• DERWA Project. Included new bar screens, 

hypochlorite tank, polymer building, basin pumps and 
instruments, FO cable, PLC interface, MCC Structure 
and modifications to existing switchgear. 

• Recycled Water Project. Included new UV 
Disinfection System, switchgear, bus duct, VFD’s, 
PLC, SCADA, instruments, and control. 

• Generated Upgrade Project. Upgraded three 
generators in the generator building. Included 
modifications to existing PLC and MCC. 

WSB Electric, Inc. and HGH Electric, Inc., Emeryville, 
CA. Roles Included Lead Electrician, Senior Inspector, 
and Project Manager.  

Jeff Mitchum  |  RESUME PG 2



A-11APPENDIX A. RESUMES

  Shane Sobecki, PLS, EIT        |        RESUME PG     1 

RESUMES  

Shane Sobecki, PLS, EIT 
Principal Surveyor

 

 

Firm 
 MNS Engineers, Inc. 

Areas of Expertise 
 Land surveying 
 Construction surveying 
 Topographic survey and mapping 
 Boundary surveys 
 ALTA/NSPS surveys 
 Right-of-way engineering 
 Legal descriptions 
 Easements 

Years of Experience 
 20  

Licensing 
 Professional Land Surveyor, CA No. 9041 
 Engineer-in-Training, CA No. 141294 

Education 
 BS, Civil Engineering, California State University,  

Chico, CA 

Awards 
 2015 ACEC Engineering Excellence Award of Merit, 

Ranchero Road Interchange at Interstate 15 
 2014 APWA Project of the Year, Los Angeles Chapter, 

Newhall Avenue Roundabout at Main Street 
 2014 APWA Best Improvements for Traffic Safety, 

Newhall Avenue Roundabout at Main Street 

Mr. Sobecki has over 20 years of significant experience 
in land surveying. As Principal Surveyor, Shane plays a 
substantial role in managing and completing the firm’s 
survey projects. He has over two decades of experience 
in private and public sector projects in the central and 
southern California area. His land surveying background 
includes tentative subdivision mapping, final maps, site 
plans, easements, legal descriptions, annexation 
exhibits, topographic mapping, 3D scanning, aerial 
surveys, construction staking, monitoring, records of 
survey, boundary surveys and right-of-way (R/W) 
retracements. Shane has proficient knowledge in the use 
of AutoCAD and other surveying software. His 
experience includes: 

Marshall Well Project, Aromas Water District, CA. 
Principal Surveyor. MNS is actively supporting the 
District to develop a new potable water source for the 
unincorporated community of Aromas. The District 
currently owns an approximately 1-acre parcel at the east 
end of Marshall Lane in Aromas, within San Benito 
County. Improvements on the existing parcel include an 
out of service well, an abandoned tank, a workshop in 
poor condition, and miscellaneous other storage 
containers, gravel roads, etc. The District is interested in 
developing the parcel into a fully functional municipal 
site, with a new test well, a production well with a 
targeted capacity of 1,000 gallons per minute (gpm), an 
iron and manganese treatment system, a new three-bay 
workshop, permanent back-up generator, pipelines to the 
distribution system, and miscellaneous site 
improvements.  

Springfield Water System Improvements, Pajaro/ 
Sunny Mesa Community Services District, CA. 
Principal Surveyor. This project involves planning and 
designing upgrades to the Springfield Water System to 
deliver a high-quality water source and long-term water 
supply reliability for the community. The existing 
Springfield Water System, fed by a single shallow well, 
has documented water quality problems for a number of 
contaminants such as nitrates, salinity, and sulfate. The 
proposed system includes a new water supply from a 
well or adjacent system, water treatment, water storage 
tank, booster pump station, back-up generator, and water 
transmission mains. In addition, this project replaces 
water service laterals from the existing distribution mains 
to each residence currently receiving water from the 
system. Individual water meters will be installed for each 
service connection as individual service connections are 
currently unmetered.  



A-12APPENDIX A. RESUMES

  Shane Sobecki, PLS, EIT        |        RESUME PG     2 

RESUMES  

Thousand Oaks Boulevard Waterline Improvements, 
City of Thousand Oaks, CA. Supervising Project 
Surveyor. As part of the Thousand Oaks Boulevard 
Streetscape Improvement project, this project will replace 
the aging water infrastructure along Thousand Oaks 
Boulevard and Los Feliz Drive. This project will remove 
and replace 160 linear feet of an existing 4-inch water 
main with a new 10-inch pipe; abandon and replace 240 
linear feet of existing 6-inch water main with a new 10-
inch pipe; remove and replace 60 linear feet of existing 
10-inch water main with a new 10-inch pipe; and remove 
and replace 10 service laterals and corresponding water 
meters, 11 main valves, and three fire hydrants. MNS is 
providing engineering design and support services.  

Upper Country Club Drive Pipeline Replacement 
Project, City of Burbank Water and Power, CA. 
Supervising Project Surveyor. This conceptual and 
detailed design project will replace approximately 1,400 
feet of existing six-inch water main with a new six-inch 
pipeline, including replacement of the water storage tank 
connections. The preliminary design evaluated 
alternative alignments for replacing the existing water 
main with an upgraded six-inch ductile iron pipeline in a 
narrow canyon roadway impacted with several utility 
lines. No alignments could meet California Waterworks 
Standards criteria for separation from utility lines carrying 
non-potable fluids, so coordination with the Division of 
Drinking Water (DDW) to determine the preferred 
alignment was required.  

Groundwater Reliability Improvement Program 
(GRIP), Water Replenishment District of Southern 
California, Lakewood, CA. Lead Surveyor. As part of 
GRIP, a $117M Advanced Water Treatment Facility 
(AWTF) was designed and constructed to treat 10,000 
acre-feet per year of tertiary recycled water. The GRIP 
AWTF involved construction of a new turn-out structure, 
large diameter piping and valves, and a 11,700-square-
foot LEED certified treatment facility with approximately 
40,000 square feet of additional surface landscape and 
bioretention. The project included the following treatment 
processes: automatic strainer to protect downstream 
membrane treatment systems; microfiltration (MF) or 
ultrafiltration (UF) to reduce turbidity and silt density 
index (SDI) of reverse osmosis (RO) feed water; 
cartridge filtration; decarbonation; RO to remove salts, 
minerals, and microorganisms; advanced oxidation with 
ultraviolet light (UV) treatment; and pH 
adjustment/corrosivity stabilization. MNS provided 
construction management and inspection services for all 
project phases of construction. MNS also provided 
engineering design and surveying services on portions of 
the project.  

Microfiltration Filtrate (Break) Steel Tank Project at 
JMMCRWRP, West Basin Municipal Water District, 
Carson, CA. Lead Surveyor. The Juanita Millender-
McDonald Carson Regional Water Recycling Plant 
(JMMCRWRP) produces high quality recycled water 
through microfiltration and reverse osmosis treatment 
processes. The microfiltration filtrate is temporarily stored 
in an existing above-ground steel welded tank built in 
1999. The existing tank has significant corrosion and is in 
need of rehabilitation or replacement. MNS prepared a 
preliminary design report to develop recommendations 
for the repair or replacement of the tank. The 45-foot-
diameter welded steel replacement tanks holds 194,000-
gallons.  

Storage Tank Replacement and Capital 
Improvements Plan, Summit West Mutual Water 
Company, Santa Cruz, CA. Lead Surveyor. This project 
involves the replacement of the existing 15,000-gallons 
Mountain Charlie storage tank, generator to provide 
power reliability for new treatment and existing pumping 
facilities, and the addition of a new chloramination 
treatment and generator facilities. The existing storage 
tank is below required capacity and has exceeded its life 
expectancy.  

Vista del Mar Drive Water Main Replacement, City of 
Santa Barbara, Santa Barbara, CA. Lead Surveyor. 
This project was created to replace approximately 1,800 
linear feet of existing 6- and 8-inch asbestos concrete 
(AC) water main in Vista Del Mar Drive and Alan Road. A 
recent failure of the water main in this area resulted in 
damage to the road surface. The roadway repair is on 
hold until the water main is replaced. This is a high 
priority project and the City desires to have the water line 
replaced by fall of 2019. The existing AC pipeline, 
constructed in the 1950s, may be located in private 
property outside of the public right-of-way. The existing 
pipeline will be abandoned in place and new 8-inch 
polyvinyl chloride (PVC) C900 DR14 pipe will be installed 
within the public right-of-way. The project includes 
preparation of complete design documents suitable for 
soliciting public bids for construction. The design 
documents will include 60 percent, 90 percent, and final 
design plans, specifications, and cost opinions. Plans will 
be prepared in AutoCAD utilizing a horizontal scale of 1 
inch = 20 feet and an exaggerated vertical scale on 
pipeline profiles. The plans and specifications will be 
prepared using the City’s standard templates and front-
end contract documents. MNS will perform the 
topographic field surveying, preparation of the base map, 
and the complete design documents, including 60%, 
90%, and final plans, specifications, and cost opinions.  

Shane Sobecki, PLS, EIT  |  RESUME PG 2



A-13APPENDIX A. RESUMES

  Megan Panofsky, PE        |        RESUME PG     1 

RESUMES  

Megan Panofsky, PE 
Constructability Reviewer

  
  

 
Firm 
 MNS Engineers, Inc. 

Areas of Expertise 
 Construction of water and wastewater facilities 
 Risk analysis 
 Construction management 
 Program management 
 Contract management 

Years of Experience 
 15  

Licensing 
 Professional Civil Engineer, CA No. 77399 
 State Water Resource Control Board, Division of Drinking 

Water (DDW), Water Distribution Operator Grade II, CA 
No. 40780 

Certification(s) 
 Cal/OSHA 10-Hour Safety Training 
 First Aid, CPR, and AED Certification 
 TWIC Card/P-85 Security Clearance 

Education 
 BS, Environmental Engineering, California Polytechnic 

State University, San Luis Obispo, CA 

Professional Development 
 Construction Management Association of America (CMAA) 

Professional Construction Management Training Course 
 Asbestos Cement Pipe Worker Training 

Ms. Panofsky is a seasoned construction industry 
professional with 15 years of experience in the 
development and construction of municipal infrastructure, 
concentrating in water and wastewater facilities. Megan 
has served as a Design Engineer consultant for 
contractors and owners, so she brings a unique ability to 
see projects from multiple perspectives and identify risks 
to successful project completion early in the process. 
She specializes in complete project delivery, construction 
management, program management, and contract 
management. Her experience includes: 

Nipomo Palms Lift Station Replacement, Nipomo 
Community Services District, CA. Construction 
Manager. The project replaces the existing sewage lift 
station with a new lift station with all necessary hardware 
and connections to the existing force main. The work 
includes the demolition of the existing septic tank and lift 
station, construction of new inlet structure, placement of 
submersible pumps, miscellaneous piping, sitework, 
electrical and instrumentation. MNS is providing 
construction management services, including pre-
construction, construction, and post-construction services 
and includes project controls, quality assurance, and 
project closeout. 

Various Projects, Golden State Water Company 
(GSWC), CA. Capital Program Engineer (CPE). Megan 
was responsible for overall execution of the capital 
program for GSWC’s Region 1, which is comprised of 14 
water systems throughout California from Simi Valley to 
Rancho Cordova. In her four-year tenure as CPE, Megan 
and her team of five direct reports implemented over 
$45M in capital improvements on a wide variety of water 
projects including treatment systems, reservoirs, booster 
pump stations, well drilling/equipping, pipelines, site 
improvements, and more. Key projects include new 
nitrate treatment, 1-2-3 TCP treatment, disinfection 
improvements, and electrical improvements at the Alta 
Mesa Water Treatment Plant (WTP) and a new nitrate 
treatment system for the Rosina WTP. In addition to her 
capital program duties, Megan also oversaw the 
construction of private developments as it relates to 
GSWC infrastructure. As an experienced civil engineer 
specializing in the design, construction, and operation of 
water system infrastructure, she possesses an advanced 
and varied skillset. 
 
  



A-14APPENDIX A. RESUMES

  Megan Panofsky, PE        |        RESUME PG     2 

RESUMES  

Various Projects, Golden State Water Company 
(GSWC), CA. Project Engineer II. Megan oversaw 10 
water systems in GSWC’s Coastal District, spanning 
from Simi Valley to Los Osos. Upon promotion to CPE, 
Megan assumed a supervisory role as well as 
responsibility for GSWC’s Northern District. 

Wastewater Treatment Plant Facility Redundancy 
Project, South San Luis Obispo County Sanitation 
District, CA. Construction Manager. The SSLOCSD 
owns and operates a WWTP for processing wastewater 
from nine miles of sewer lines from the City of Arroyo 
Grande, City of Grover Beach, and Oceano Community 
Services District. The WWTP has a peak dry weather 
flow of 5 million gallons per day (MGD) capacity, with 
current flows ranging from 2 to 3 MGD, and is National 